Exhaust nut, brass, long (15 mm) Fiat 500/126/126P/600

2.30 €
Price including 19.00% VAT, plus excl. shipping
This article is available.

Recommended amount per car: 4
Item number: 03009/3

Exhaust nut, brass, long (15 mm):

This product fits the following models:

  • Fiat 500
  • Fiat 126
  • Fiat 126P
  • Fiat 600

Recommendations - Accessories:

Spring-lock washer, M8 for screw of axle coupling etc.
Fiat 500/126

Item number: 03055
Spring-lock washer, M8 for screw of manifold/axle coupling/starter: This...
0.20 €*
This article is available.
Recommended amount per car: 19

Safety plate for exhaust nut (at manifold)
Fiat 500/126

Item number: 03065
Safety plate for exhaust nut (at manifold): This product fits the...
0.70 €*
This article is available.
Recommended amount per car: 2

Customers who bought this item also bought:

Exhaust gasket, metal, multilayer
Fiat 500 N/D/F/L/R/126/126P

Item number: 03044
Exhaust gasket, metal, multilayer: This product fits the following...
3.90 €*
This article is available.
Recommended amount per car: 2

Exhaust nut
Fiat 500/126/126P/600

Item number: 03009/1
Exhaust nut: This product fits the following models: ...
0.50 €*
This article is available.
Recommended amount per car: 4

Spring-lock washer, M8 for screw of axle coupling etc.
Fiat 500/126

Item number: 03055
Spring-lock washer, M8 for screw of manifold/axle coupling/starter: This...
0.20 €*
This article is available.
Recommended amount per car: 19

Safety plate for exhaust nut (at manifold)
Fiat 500/126

Item number: 03065
Safety plate for exhaust nut (at manifold): This product fits the...
0.70 €*
This article is available.
Recommended amount per car: 2

Screw for axle coupling/manifold/starter
Fiat 500 F/L/R/126/600

Item number: 07023
Screw for axle coupling/manifold/starter: Technical information: ...
0.50 €*
This article is available.
Recommended amount per car: 15

Stud-bolt
Fiat 500/126/126P/600/600D/850Sport/124

Item number: 03010
Stud-bolt: This product fits the following models: ...
1.90 €*
This article is available.
Recommended amount per car: 4

Exhaust manifold gasket (metal)
Fiat 500 N/D/F/L/R/126/126P

Item number: 03012/1
Exhaust manifold gasket (metal): This product fits the following models:...
3.90 €*
This article is available.
Recommended amount per car: 2

Button head screw for manifold, 30 mm
Fiat 126

Item number: C03052
Button head screw for manifold, 30 mm: This product fits the following...
2.40 €*
This article is available.
Recommended amount per car: 4
Legal note:

* Our offer is addressed to end consumers. So all prices are including 19 % value added tax and additionally freight costs.

Drawings could be alike. We can assume no liability to product informations. Pictured related equipment is not contained in the scope of delivery. Logos, descriptions and brands are property of the relative producer. Changes, mistakes and prior sale are subjected.